ElsIHOO

PRODUCT
INSTALLATION
GUIDE



Model: S100

N N

Thank you for choosing SIHOO office chair.

Hello Friend,

If you need an installation video, you can go to our official website

sihoooffice.com.

The chair comes with product warranty service. If there is any problem
with the chair, please contact our after-sales service department on
STHOO store immediately, and believe that they will provide you with a
satisfactory solution. If the chair meets your needs, welcome to share

your feelings.

Please feel free to contact us via the following email:

service@sihoooffice.com

Thank you for being one of our customers.

We love our customers, if you need us, we will always be here.

SIHOO

FR

# | Penseza
V donner ou recycler. N

&2 | BARQUETTE )
@'béwl =g <» l'iﬂ

FILM
Séparez les éléments avant de trier https: Vquefairedemesdechets.fr
CAUTION! ACHTUNG!'!
Work on gas springs only by Arbeiten an Gasfedern nur durch
trained specialist personnel. eingewiesenes Fachpersonal.

CONTENTS

1.User Manual..........ccccooveneincincene P01-P02
2.Benutzerhandbuch...........cccoenne. P03-P04
3.Manuel utilisateur...........c.ccccoevvnininennns P05-P06
4 Manuale utente...........ccooeviinccniinnne P07-P08
5.Manual de usuario........c..cccoeerererrenee. P09-P10
o= RV T P11-P12
72135 Ay P13-P14



Model: S100

CDEIF BaRmEHERDOWEEXKLTERIC
HIHESITEWNE LT,

BB FIE =FHmEFRIEZRENCLE T,
REHGERAASE [ ZREEE & L TRWD REIICRE L TLTE
TV ELLZL2ICHEWIES A, AR THEIIERA
12T BTAHLIEEV BEVRICAIHLBEEL DN
IEEBEHDHREZIY = R—MIBBOELELLEND
- CBIRIT AL DICHIEE RN LE T,

REEGERCAREEENTTVELIES. B
B HERIE T 4B RNIORE W LE TS
(X— L R—PB) service@sihooofffice.com

AR BRICHIEW T A HARZI—TR—KMCIT

HAE N EBRIC ENESLCEMA TIRMHIELESSH
BELWZLE Y,

SIHOO



01

A
X

Assembly Instruction

(The size will be according to regular measurements)

gQ Functions he size will be according to regular practice)

Use four mechanism screws (M6X20)
and four 8mm washers to connect
the base and the seat.

Place the seat upside down on the
packaging cardboard and insert the
chair back into the rear plate.

Utilize four chair back attachment
screws (M8X20) to connect the chair
back to the rear plate. (Secure the
screws near the outer side of the rear
plate, as indicated in the diagram.)

Insert two armrest brackets into the
mechanism.

Secure the armrest brackets to the
chair back using four armrest bracket
screws (M6X25) and four 6mm
washers.

Use ten (M6X12) chair leg screws to
connect the five chair leg tubes to the
base, and then insert the wheels.

The chair back and shoulder
rest have five-level height
adjustment.

The armrest surface adjusts
upwards, rotates
inward/outward, and moves
forward/backward.

Dual-wing lumbar support
adjusts automatically to
wrap around the waist.

The armrest height is also

Pull the handle to slide the adjustable.

seat cushion back and forth. ----------------

Pull the handle upwards to
adjust the chair's height, and
pull out to recline; push itin to
lock the recline at three angles.

Parts List

(Take the actual size as the reference; there is one spare screw and washer for each type/model.)

&

Position the decorative cover and the
gas lift into the central holes of the
chair leg base.

Place the seat and chair back flat,
aligning them with the base, and fit
them onto the gas lift.

Insert the armrests into the armrest
brackets. Use four armrest screws (M6X30),
four 6mm washers, and two armrest tube
washers to secure the armrests to the
armrest brackets. The assembly is now
complete.

o T

Gas lift*1

o

Wheel*5

Seat cushion*1

Mechanism*1

QW ==

Armrest bracket™1 pair

SSS—

Chair leg tube*5

TTr

Armrest*1 pair

28228 4
EELLE

Chair leg screw

S i

[y

. One chair can only bear one person's weight;
. Please use on the flat floor;
.Not allowing the child under 5 years old to sit on the chair alone;

. Please don't sit on the armrest, in case cause some danger;

Safety
Guideline

. Please don’ t put overweight on the chair, or used as trolley;
.Don’ t use sharp or hooked objects to scrape the chair and do not get it close to the fire;

1
2
3

. 4

I nSta llatlon 5. Do not stand on the chair or use it as a ladder or footsteps;

[§
T
8. For your safety, no disassembly to the gaslift is allowed.

Base*1 Decorative cover*1 (M6x12)*10+1 Seat back*1
Mechanism screw
Hex wrench*1 Armrest screw (M6x30)*4+1 6mm washer*8+1 (M6x20)*4+1

Leid 4

Chair back attachment
screw (M8x20)*4+1

1111

Armrest bracket screw
(M6x25)*4+1

Armrest tube washer*2

©LOL ©

8mm washer 4 +1

m

0 1 2 3 4 5 6 7 8 9 0 o
FYTSYIYTTY YTV IYTTL (YOTUYOT) [XYTUITIT CYYTYITATI FXXRANCNTI (IYTLITONL ANOTUINITI CYTSUCOIT AONCUITNCA NN,

Note: Please sort the screws and measure their lengths beforehand for easier assembly.

02



i\‘u |nStallati0nsanleitung (Die GroRe entspricht den reguldren Maken)

0

e,

Verwenden Sie vier
Mechanismusschrauben (M6X20) und
vier Unterlegscheiben mit 8 mm, um
die Basis und den Sitz zu verbinden.

Platzieren Sie den Sitz verkehrt
herum auf dem Verpackungskarton
und setzen Sie die Stuhllehne in die
hintere Platte ein.

Verwenden Sie vier Stuhllehnen-
Befestigungsschrauben (M8X20), um die
Stuhllehne mit der hinteren Platte zu
verbinden. (Befestigen Sie die Schrauben
an der duReren Seite der hinteren Platte,
wie in der Abbildung dargestellt.)

Setzen Sie zweli
Armlehrenhalterungen in den
Mechanismus ein.

Befestigen Sie die
Armlehrenhalterungen am
Stuhllehnenrlcken mit vier
Armlehrenhalterungsschrauben (M6X25)
und vier Unterlegscheiben mit 6 mm.

Verwenden Sie zehn
Stuhlbein-Schrauben (M6X12), um die
funf Stuhlbeinrohre mit der Basis zu
verbinden, und setzen Sie
anschlieftend die Rollen ein.

Doppelfligelige
Lendenwirbelstiitze passt
sich automatisch an, um

sich um die Taille zu legen. --------

Ziehen Sie den Griff, um das
Sitzkissen vor und zuriick zu
schieben.

Ziehen Sie den Griff nach oben, um

die Hohe des Stuhls anzupassen,
und ziehen Sie ihn heraus, um sich
zuriickzulehnen; schieben Sie ihn
hinein, um die Neigung in drei

Positionieren Sie die dekorative
Abdeckung und den Gaslift in den
zentralen Lochern der
Stuhlbeinbasis.

Platzieren Sie den Sitz und die
Stuhllehne flach, richten Sie sie an
der Basis aus und setzen Sie sie auf
den Gaslift.

Fiihren Sie die Armlehren in die
Armlehrenhalterungen ein. Verwenden Sie vier
Armlehrenschrauben (M6X30), vier
Unterlegscheiben mit 6 mm und zwei
Armlehnrohr-Unterlegscheiben, um die
Armlehren an den Armlehrenhalterungen zu
befestigen. Die Montage ist nun abgeschlossen.

03

1. Ein Stuhl kann nur das Gewicht einer Person tragent;

I

2. Bitte verwenden Sie es auf einem flachen Boden;
3. Bitte lassen Sie das Kind nicht allein auf dem Stuhl sitzen, wenn es unter 5 Jahren ist;

H 4. Bitte setzen Sie sich nicht auf die Armlehne, falls Gefahr besteht;
5. Stellen Sie sich nicht auf den Stuhl und benutzen Sie ihn nicht als Leiter oder Fultritt;

VorsichtsmaRBnahmen
bei der
Installation

Gehen Sie nicht in die Ndhe des Feuers;
8. Fiihren Sie die Finger beim Sitzen nicht in den Mechanismus ein, um lhre Finger nicht zu verletzen.

6. Bitte legen Sie kein Ubergewicht auf den Stuhl oder verwenden Sie ihn als Trolley;
7.Verwenden Sie keine scharfen oder hakenférmigen Gegenstande, um den Stuhl zu zerkratzen.

Winkeln zu arretieren.

Stiickliste '

Bitte die tatsachliche Grole als Referenz nehmen;
fur jeden Typ/Modell gibt es eine Ersatzschraube und eine Unterlegscheibe.)

Funktionsshow oiccrsge entspricht der reguldren Praxis)

Die Stuhllehne und die
Schulterstiitze sind in fiinf
Hohenstufen verstellbar.

Die Oberflache der
Armlehne [dsst sich nach
oben verstellen, nach innen
oder auften drehen und vor
oder zuriick bewegen.

Die Hohe der Armlehne ist
ebenfalls verstellbar.

Rad*5

Mechanismus*1

o T

Gasfeder*1l

Sitzkissen*1

QW ==

Armlehrenhalterung*1 paar

T

Armlehne*1 paar

SSS—

Stuhlbeinrohr*5

S

Basis*1

i

Dekorative Abdeckung*1

28288 ,
£88L88

Stuhlbeinschraube
(M6x12)*10+1

Riickenlehne*1

b

Sechskantschlissel*1

1t

Armlehrenschraube
M6x30)*4+1

©0LO
©OLO ©

6mm Unterlegscheibe*8+1

1111 1

Mechanismusschraube
(M6x20)*4+1

Lill o

Stuhlriickenlehnen-
Befestigungsschraube
(M8x20)*4+1

11111

Armlehrenhalterungsschraube
(M6x25)*4+1

Armlehrenrohr-
Unterlegscheibe*2

©LOL ©

8mm Unterlegscheibe*4 +1

0 1 2 3 4 5 6 7 8 9 0 o
FYTSYIYTTY YTV IYTTL (YOTUYOT) [XYTUITIT CYYTYITATI FXXRANCNTI (IYTLITONL ANOTUINITI CYTSUCOIT AONCUITNCA NN,

m

Hinweis: Bitte sortieren Sie die Schrauben im Voraus und messen Sie ihre Ldngen, um die Montage zu erleichtern.

04



¢ Assembler Introduction (ataille sera selon des mesures régulieres)
' 4

Utilisez quatre vis mécaniques
(M6X20) et quatre rondelles de 8 mm
pour relier la base et le siege.

Placez le siege a l'envers sur le carton
d'emballage et insérez le dossier de
la chaise dans la plaque arriére.

Utilisez quatre vis de fixation du
dossier de la chaise (M8X20) pour
relier le dossier de la chaise a la
plaque arriere. (Fixez les vis pres du
coté extérieur de la plaque arriere,
comme indiqué sur le schéma.)

Insérez deux supports d'accoudoir
dans le mécanisme.

Fixez les supports d'accoudoir au
dossier de la chaise a l'aide de quatre
vis de support d'accoudoir (M6X25) et
de quatre rondelles de 6 mm.

Utilisez dix vis de pied de chaise
(M6X12) pour relier les cing tubes des
pieds de la chaise a la base, puis
insérez les roulettes.

Positionnez le cache décoratif et le

vérin a gaz dans les trous centraux
de la base des pieds de la chaise.

Placez le siege et le dossier de la
chaise a plat, en les alignant avec la
base, et enfoncez-les sur le vérin a
gaz.

Insérez les accoudoirs dans les supports
d'accoudoir. Utilisez quatre vis d'accoudoir
(M6X30), quatre rondelles de 6 mm et deux
rondelles de tube d'accoudoir pour fixer les
accoudoirs aux supports d'accoudoir.
L'assemblage est maintenant terminé.

05

1. Une chaise ne peut supporter le poids d’ une seule personne;

n

2. S'ilvous plait utiliser sur le plancher plat;
3. Veuillez ne pas laisser I enfant seul sur la chaise s’ il a moins de 5 ans;

u 4. Veuillez ne pas vous asseoir sur | accoudoir, au cas ou cela présenterait un danger;

Précautions
d'installation

pas pres du feu;

8. Pour éviter tout dommage aux doigts, ne les insérez pas dans le mécanisme en position assise.

5. Nevous tenez pas sur la chaise et ne 'utilisez pas comme échelle ou comme marchepied;
6. Veuillez ne pas mettre de poids excessif sur la chaise ou étre utilisé comme chariot;
7.N’ utilisez pas d’ objets tranchants ou crochus pour gratter le fauteuil et ne " approchez

gQ Fonctions (aaileseraselon la pratique réguliére)

Le dossier de la chaise ainsi
que le repose-épaules sont
réglables en hauteur sur
cing niveaux.

Support lombaire a double
ailettes s'ajustant
automatiquement pour
envelopper la taille.

La surface de ['accoudoir
s'ajuste vers le haut, tourne
vers l'intérieur/extérieur, et se
déplace vers l'avant/l'arriére.

La hauteur de ['accoudoir

Tirez sur la poignée pour . h
est également réglable.

faire glisser |'assise d'avant
enarriére.

Tirez la poignée vers le haut
pour régler la hauteur de la
chaise, et tirez vers 'extérieur
pour l'incliner ; poussez-la vers
l'intérieur pour verrouiller
l'inclinaison a trois angles.

. .y (Prenez la taille réelle comme référence ; il y a une vis et une
Liste des pieces g

o T

Vérin a gaz*1

rondelle de rechange pour chaque type/modéle.)

Roues*5

Mécanisme*1

Coussin de siege*1

QW ==

Support d'accoudoir*1 paire

S

Base*1

SSS—

Tube du pied de chaise*5

28288 ,
£88L88

Vis pour pied de chaise
(M6x12)*10+1

TTr

Accoudoir*1 paire

i

Cache décoratif*1

Dossier de siege*1

©0LO
©OLO ©

Rondelle de 6 mm*8+1

1t

Vis pour accoudoir
M6x30)*4+1

1111 1

Vis pour mécanisme
(M6x20)*4+1

b

Clé hexagonale*1

Rondelle pour tube
d'accoudoir*2

Lol L 1L

Vis de fixation du dossier
de chaise (M8x20)*4+1

©LOL ©

Rondelle de 8 mm*4 +1

Vis pour support
d'accoudoir (M6x25)*4+1

m

0 1 2 3 4 5 6 7 8 9 0 o
FYTSYIYTTY YTV IYTTL (YOTUYOT) [XYTUITIT CYYTYITATI FXXRANCNTI (IYTLITONL ANOTUINITI CYTSUCOIT AONCUITNCA NN,

Note : Veuillez trier les vis et mesurer leurs longueurs au préalable pour faciliter |'assemblage.

06



A
X

Assemblare Introduzione

(la dimensione sara secondo le misure regolari)

Utilizza quattro viti a meccanismo
(M6X20) e quattro rondelle da 8 mm
per collegare la base alla seduta.

Posiziona la seduta capovolta sul
cartone dell'imballaggio e inserisci lo
schienale della sedia nella piastra
posteriore.

Utilizza quattro viti di fissaggio dello
schienale della sedia (M8X20) per
collegare lo schienale alla piastra
posteriore. (Fissa le viti vicino al lato
esterno della piastra posteriore, come
indicato nel diagramma.)

Inserisci due staffe del bracciolo nel
meccanismo.

Fissa le staffe del bracciolo allo
schienale della sedia utilizzando
quattro viti per staffe del bracciolo
(M6X25) e quattro rondelle da 6 mm.

Utilizza dieci viti per gambe della
sedia (M6X12) per collegare le cinque
tubazioni delle gambe alla base e
quindi inserisci le ruote.

Posiziona il coperchio decorativo e il
pistone a gas nei fori centrali della
base delle gambe della sedia.

Posiziona la seduta e lo schienale
della sedia in posizione piatta,
allineandoli con la base, e inseriscili
sul pistone a gas.

Inserisci i braccioli nelle staffe del bracciolo.
Utilizza quattro viti per braccioli (M6X30),
quattro rondelle da 6 mm e due rondelle
per tubazioni dei braccioli per fissare i
braccioli alle staffe del bracciolo.
L'assemblaggio € ora completo.

07

n

Precauzioni
per
l'installazione

© N UAWN

.Una sedia puo sopportare solo il peso di una persona;
. Si prega di utilizzare sul pavimento piatto;
. Si prega di non lasciare che il bambino si sieda sulla sedia da solo se ha meno di 5 anni;

. Si prega di non sedersi sul bracciolo, nel caso in cui causare qualche pericolo;

Non stare in piedi sulla sedia o usarlo come scala o passi;

Si prega di non mettere il sovrappeso sulla sedia, o usato come carrello;

.Non usare oggetti appuntiti o agganciati per raschiare la sedia e non avvicinarla al fuoco;
. Per evitare di danneggiare le dita, non inserirle nel meccanismo quando si & seduti.

0

Supporto lombare a doppia
ala si regola automaticamente

awolgendo la vita.

Tira la leva per far scorrere
il cuscino del sedile avanti

eindietro.

Tira la leva verso 'alto per
regolare |'altezza della sedia, e

tira verso l'esterno per reclinare;
spingi verso l'interno per bloccare

la reclinazione in tre angoli.

&

oﬁ Funzioni (a dimensione sara secondo la pratica regolare)

Elenco delle parti

(la dimensione sara secondo le misure regolari, un'altra come backup)

Lo schienale della sedia e il
poggiaspalle hanno cinque
livelli di regolazione
dell'altezza.

La superficie del bracciolo si
regola verso l'alto, ruota
verso l'interno/esterno e si
muove avanti/indietro.

L'altezza del bracciolo &
anch'essa regolabile.

o

Ruota*5

Meccanismo*1

o T

Pistone a gas*1

Cuscino del sedile*1

QW ==

Staffa del bracciolo*1 coppia

TTr

Bracciolo®1 coppia

SSS—

Tubo gamba sedia*5

S

Base*1

i

Copertura decorativa®l

28228 4
EELLE

Vite per gamba sedia
(M6x12)*10+1

Schienale del sedile*1

b

Chiave esagonale*1

1t

Vite per bracciolo
(M6x30)*4+1

©0LO
©OLO ©

Rondella da 6 mm*8+1

1111 1

Vite per meccanismo
(M6x20)*4+1

Leil o

Vite per fissaggio schienale
sedia (M8x20)*4+1

1Ll

Vite per staffa bracciolo
(M6X25)*4+1

Rondella per tubo
bracciolo*2

©LOL ©

Rondellada 8 mm*4 +1

0 1 2 3 4 5 6 7 8 9 0 o
FYTSYIYTTY YTV IYTTL (YOTUYOT) [XYTUITIT CYYTYITATI FXXRANCNTI (IYTLITONL ANOTUINITI CYTSUCOIT AONCUITNCA NN,

m

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare ['assemblaggio.

08



A
X

Instrucciones de montaje

(el tamafio seré de acuerdo con las medidas regulares)

Utilice cuatro tornillos de mecanismo | Coloque el asiento boca abajo sobre
(M6X20) y cuatro arandelas de 8 mm
para conectar la basey el asiento.

Utilice cuatro tornillos de fijacion del
respaldo de la silla (M8X20) para
conectar el respaldo de lasilla a la placa
trasera. (Asegure los tornillos cerca del
lado exterior de la placa trasera, como
se indica en el diagrama).

el carton del embalaje e inserte el
respaldo de la silla en la placa
trasera.

Inserte dos soportes de reposabrazos | Asegure los soportes de
en el mecanismo.

Utilice diez tornillos de pata desilla
reposabrazos al respaldo de lasilla | (M6X12) para conectar los cinco tubos
utilizando cuatro tornillos de soporte | de las patas de la silla a la base. Luego,
de reposabrazos (M6X25) y cuatro inserte las ruedas.

arandelas de 6 mm.

Coloque la cubierta decorativa y el
elevador de gas en los agujeros
centrales de la base de las patas de

Coloque el asiento y el respaldo de la Inseﬂetl)os reP(LSaFraZOS en los S(?ﬁortfs de

f Sz reposabrazos. Utilice cuatro tornillos de
silla plan,‘?s’ alineandolos con la reposabrazos (M6X30), cuatro arandelas de
base, y ajustelos al elevador de gas. | 6 mmy dos arandelas de tubo de reposabrazos
para fijar los reposabrazos a los soportes de

09

sl reposabrazos. El ensamblaje esta ahora
completo.
1. Unasilla solo puede soportar el peso de una persona;
2. Por favor, use en el piso plano;
L] 3. No deje que el nifio se siente solo en la silla si tiene menos de 5 afios;
Pa utas de 4. Por favor, no se siente en el reposabrazos, en caso de causar algln peligro;
. 5. No se pare en la silla ni la use como escalera o pasos;
Segu rldad 6. Please don’ t put overweight on the chair, or used as trolley;
Pa ra la' 7. Por favor, no coloque sobrepeso en la silla, o que se use como carro;
Insta laC|0 N 8. Paraevitar cualquier dafio a sus dedos, no los inserte en el mecanismo mientras esté sentado.

gQ Funciones (i tamario sera de acuerdoala practica regular)

Elrespaldo delasillay el
de altura en cinco niveles.
Soporte lumbar de doble ala

se ajusta automaticamente
para envolver la cintura.

z0s se ajusta hacia arriba,
rota hacia adentro/hacia
afueray se desplaza hacia
adelante/atras.

La altura del reposabrazos

Tire de la palanca para Ul !
también es ajustable.

deslizar el cojin del asiento
hacia atras y adelante.

Tire de la palanca hacia arriba
para ajustar la altura de lasilla
y tire hacia afuera para
reclinarse; empjela hacia
adentro para bloquear el
reclinado en tres angulos.

. . (Tomar el tamafio real como referencia; hay un tornillo y una
Lista de piezas / /

apoyacabezas tienen ajuste

La superficie del reposabra-

o T

Elevador de gas*1

arandela de repuesto para cada tipo/modelo)

Rueda*s

Mecanismo*1

Cojin del asiento*1

Q ==

Soporte para
reposabrazos*1 par

S

Base*1

S

Tubo de la pata de la silla*5

28288 ,
£88L88

Tornillo para pata de la silla
(M6x12)*10+1

Tr

Reposabrazos*1 par

i

Cubierta decorativa*1

Respaldo del asiento*1

©0LO
©OLO ©

Arandela de 6 mm*8+1

1t

Tornillo para reposabrazos
(M6x30)*4+1

b

Llave hexagonal*1 (M6x20)*4+1

1111 1

Tornillo para mecanismo

Leid 4

Tornillo de fijacién para
respaldo de la silla (M8x20)*4+1

11111

Tornillo para soporte de
reposabrazos (M6x25)*4+1

Arandela del tubo del
reposabrazos*2

©LOL ©

Arandela de 8 mm*4 +1

m

0 1 2 3 4 5 6 7 8 9 0 o
FYTTYIYTTY YTV IYTTL (YOTUYOT) [XYTUITET CYRTYITATI FNXRANCNTI (ITTLITONL ANOTUINITI CYTRUCOIT AONCAITNCAAONC.

Nota: Por favor, organice los tornillos y mida sus longitudes de antemano para facilitar el montaje.

10



1

(—MRE 72T 1 XIZEEHL T B)

4DD XN =X LBERY (M6X20) &
8mm®aD Ty v —ZERL T
N—FEEEEG LTI W,

EEEEEES VR—)LOEICHES &
ICBE. BFOEHNEERIL
TL—RIEALTLLRET L,

BFOBEHINZRIBTL — NIRRT S
fe®Ic. BFOEBINEDHIFRAORY
(M8X20) ZAAFAL TSIV (R
EHRITL — ~OIMAIZELD (T RITR
SNTVBMBICRFELTLRLIL, )

T—LLZANDT S5y b Z2DXA
ZRXLICEALTLREL,

T—LLZNT STy hEBFOED
T2NUC4D DT —LL R NT S w
xR (M6X25) remmdT v+

—ZFALTEELTLIEI L,

SEDBFHF 12— T & N— R ITEL:
T B 1=DIC(MEX12) DIFFHIR %10
AEAL. TORICEHREBAL T
B

EMHN—C HR T S ZBFFEIAN
—XAOPAROFTNUMESE TS
L

EHEBFOEHNEFESICES.
N—REBHTH, ehszeHRY
T MCED AT T IEE W,

T—LLARET—=LLRANT STy MR
ALTLEES Ve T—LLAMET—LLR
NSy MIBET B0, 7—ALL R
KR (MBX30) 478, 6mm®D T v S —4K.
F—LLRNFa—TBT v v—28%
BLTLEET VW AL TUIINTRT TYo

1L ARGIE 1 ABNTALLTREINTED L ALMEATIFEADTIERLIETV. 2 AU ETERT L.
HRAOREUENBLEONBRABDET,

n

2 REHAEDERAEICOVTI A —HORERICKBIBIELTIRT L,
3RUPHRNNINTEEINTVWSHADAMEBL. LB ED 3 7 BIC—EIIBD IR PERDRIRET>T

4. CEROB T OBIBAICES OERD BB HAPENZ VS TERLBV TV REBICEN Btz &

H B
A=) RS,
CEREE

S.SMABOFH-ICHEMTARREEAILHBVTILIL,
6. AMBIIRATHEVNEFOLICE 7D FHHHFICESDTHLWBLPI<BRTTOT SERLIET L,

THATTEE LB REORBICOVWZIEIORENERZ S W THEWENH ZH THA BV TIZI L,
8. REDIHO HAY T —DREELBLTIEI W,

50

"“EHEEAY R NE B
FMICHH TN TREZEA
AU ESICARDET,

= hTus 3V ERIRIC
ATARTEBICIE N>

FILESIVTL TV,

YR EIZSIEEF U
A>T FBICIFEIESHL. Y
US54V E3DOABETO
W BICIFFRICIRLIAATL
FZEW,

AR N

& N

BBEA KX — @movrzir?)

BFOBELINLBYTIE
NGRS SR
<7

BT DRE IS ET5ICTHEE
Ih. WRAISMANCEE L.
BIRICBEL 9,

FHENT DB S HFREATET
ED

(RBEOHYAREBFICL LIS VBT /ETILIEILIDDOF H#HOXRY
ETViv—DHDET,)

o

AAZRLF

o T

RA—)L*5 HRITH*1 FEARRE 1
Q@ == ﬁ i S —
T=LLZANT Sy 148 7—LLRN 148 BFHFa2—7"5
S A annan
EEEEE
N—2"1 EiDA/N—"1 TR (M6x12)*10+1 BHHenl

11

*1 F—LLZ % (M6x30)*4+1

©0LO
©OLO ©

6mm v —"8+1

1111 1

XAZZLF (M6x20)*4+1

BFEBLINEDOMITRY
(M8x20)*4+1

11111

T—LLANIZTryhRY

(M6x25)*4+1

T—=LL X
Fa—TDvw—"2

©LOL ©

8mm Ty —"4+1

1

0
Lol

2 3 4 5 6 7 8 9 0 o
polondbe bbb teelenbedi bl o bl

m

AR MBAHILTHBEBICRB L SIS, BANICKXDPZDHELTRIZAEL TR L,

12



(Aadatiall s slaall U 5 aasll () Son) —ailla 90

US> LQ.&_I_JJ sl
£Vl Jasd olls

Ll e LUl Ao s
oS kel Joasil)

2ol ol J>1al 0.5
sl ploW aSy,=i Seug
wal=l

aixVl 95 ozl pes
Lilali Jisiy a>9550ll (
,.az] | d9> (eI W ’

Q8 £l Ao g las)|
by il ol Jasl) T

.sl99 1025 azioll d3Lwg <o

Juaeid (sdeV pasell el
oo Ay ool g les)l
ool J=1al asdsl ¢ laz)U
Uloy S5 (s ,lassl

O

5 % al=c 1 x ;lel aedl, 1 X a=aoll 85Lwg
Q. = S
295 1 X gLl aiwo Jol>| 2651 X el diowo | 5 X o, SIl Blw gl
888288 Il
T ol 21888
o) SJl Sl slocuro
1 x6acld 1 % 9,55 clhae (M6x12) x 10+1 1 X a=80ll jpb
©OOO
N TV T
ebJl 3w Hlowuo &IVl lowwo

1 % csowliw lias (M6x30) X 4+1

sl L 1lLg

oyl 5pb i Hlasue | gl diwe Jobs Hlocws | s wgol @l
(M8x20) x 4+1 (M6x25) x 4+1 2 x gl 1+4 X po 8 alluue

0 1 2 3 4 5 6 7 8 9 10 cm

1+8 X pwo 6 @luuc

(M6x20) X 4+1

(Apolall LA L g aanl ) &) Apzand) (e B2 54 Aedia ’;\"’

) i juolane &)l pasciul
wewySIl 5o b by (M8X20) (sew,SJI
@8l yuolaall i) aualsll asgllb

WS sl asgll (sl ol o

wosbbasill ooyl s aogo 98

Jsl p8g wedeill Sgaonll Il
aalzl asgll (58 oSl ok

&,S5l80 yaoluo 2oyl pazeiwl
po 8 o,k wlal> gl (MEX20)

A=iall daclall by,

(M6X12) ju0liwo juine pazuiwl
bl oz b)) sy Sl sl
NENPURSCIE PRV ES
OM=ell

a0l &) plaziwl wsow,SI

b sle pach Al aclgd el

20,lg (M6X25) cucl, il aclgd
o 6 &,k olal>

8 oachill aclgd J=si

cosehill aclgd (58 el il ool

JSein oSl by a2iall 80

8 58l Ama0s 58,55l clbsll gio
baclall go lodl] eudbro edhao ol sacla) a8 0l wlaall

13

enl) Al Jagaatl Bnaa Ll shal Gl s pabisall Cusi 53 (oa p idaadle

ot G ot N ol o
ol VI szl -cpcl,ill
ehaid aaly gadd (s dead of (Sa aals S 1
ECLMA\ Gadall uﬁ Ll a0 2 m
o har o Sl o Gulalh Glsin B G 050 ikl plaud) a3 H
¢ Ohlaal an b ool Al i, g3 v e gaglall s a4
¢ Glghi g Al aeiig S e Gl Y 5 lald )
¢ A aS Lealadial o S e G5l B35 pe 22 .6 o
éJ\_ﬂlm@jdag&}wﬂ\m&a\)&wu)ihb;,L)&ie_\sl“.:Y] _us).m
DGl dadl ) Gl mawy Y, S dal (.8 o
14



15

1. Gaslift - Sicherheitshinweis

Die Gaslift-Einheit kann von Personen ohne berufliche Erfahrung installiert werden.
Wichtig: Jegliche Arbeiten im Zusammenhang mit dem Gaslift, einschlieBlich seines
Austauschs, sollten ausschlief3lich von geschulten Fachleuten durchgefuhrt werden.

2. Einstellung der Riickenlehnenhéhe (8 cm)

Die Héhe der Ruckenlehne kann leicht angepasst werden, indem sie mit beiden
Handen sanft angehoben wird, um eine perfekte Passform fir lhren Rickenkomfort zu
gewabhrleisten.

3. Einstellung der Sitzh6éhe (15 cm)
Zur Anpassung der Stuhlhéhe ziehen Sie den Griff nach oben. Es bietet einen
vertikalen Verstellbereich von bis zu 15 cm in 5 Schritten.

4. Einstellung der Sitztiefe (5 cm)
Schieben Sie das Sitzkissen durch Ziehen des Griffes auf der rechten Seite vor und
zurlick, wodurch ein Bereich von bis zu 5 cm entsteht.

5. Einstellung der Armlehnen

Die 3D-Ultra-Soft-Verdickten Armlehnen sind auf verschiedene Arten verstellbar: Sie
kénnen um 7 cm in der H6he angehoben werden, um 72 Grad gedreht werden und um
3 cm nach vorne und hinten bewegt werden.

6. Einstellung der Neigung (98°-145°)
Um die Neigung einzustellen, ziehen Sie den Griff heraus; driicken Sie ihn hinein, um
die Neigung in drei verschiedenen Winkeln zu arretieren.

Normen/
Zertifikate
Qualitatsgiitesiegel

Konstruktionsgrundlage der SIHOO Serie sind Normen
und Anforderungsprofile zeitgemaRer Sitztechnik. Die
SIHOO Serie ist SGS + TUV Rheinland LGA Produkts
GmbH geprift und zertifiziert.

EN 1335 -1/-2:2018 Bliro-Arbeitsstuhl

EN Siegel EN 16955:2017 Gasdruckfeder / EN 12529 Laufrollen

Zertifikatssymbol ?cherhen fir hohen ergonomischen Standard tber EN
inaus

Garantie Auf diesen Stuhl haben Sie 3 Jahre Garantie

Wartung/Reinigung

Alle mechanischen und beweglichen Teile sind
wartungsfrei. Gelegentliches Saubern der Laufrollen von
Teppichflusen ist ratsam. Fir die Reinigung der Bezlige
entfernen Sie zuerst den Staub. Flecken behandeln Sie
mit einem weilen, weichen Tuch (keine Mikrofaser).
Zuerst reinigen, dann pflegen. Sitz- und Rickbezlge der
S100 Serie sind nutzerfreundlich wechselbar.

Anwendung

Dieser Birodrehstuhl darf nur bestimmungsgeman unter
Beachtung der allgemeinen Sorgfaltspflicht und der
Anletung benutzt werden. Bei unsachgemallem
Gebrauch (z.B. Aufstiegshilfe, Sitzen auf den Armlehnen,
extremen Belastungen) besteht Unfallgefahr.

Rollen

Serienausstattung mit Rollen fiir Teppichbéden. Auf
Wunsch weiche Rader fur Hartbdden, erkennbar am
andersfarbigen Laufring.

Aus sicherheitstechnischen Griinden muss ein
entsprechender Austausch der Rollen bei Wechsel von
Teppich- auf Hartboden und umgekehrt erfolgen.

Wichtiger Hinweis

Gasfederaggregat nicht erhitzen und nicht gewaltsam
offnen! Arbeiten und Austausch an Gasfedern nur durch
eingewiesenen Fachpersonal.

Vertretung in Europa:

Like Sun GmbH

Planckstr. 59 / 45147 Essen
Tel: +49 1726894470
Email: Ec-connection@web.de

16



17

Help Center

About Products:

: The backrest mesh is broken.
: Please contact us, and we will arrange the delivery of a replacement!

: The chair is too short for me.
: Please adjust it to the maximum height to see if it's suitable for you.
If not, we recommend changing the gas lift.

>0 >»O

: What if | receive a damaged or incorrect product?

: If you receiv e a defective, incorrect, or incomplete product, please contact us
immediately and keep all items and packaging materials until your claim is resolved.
If your replacement product is out of stock, we will notify you immediately of the
estimated arrival date and work with you to suggest a suitable replacement product.

>0

Q: | hear noises when sitting on the chair.

A: Please check if all parts of the chair have been installed tightly. If not, there might be
a problem with the mechanism, and we recommend you send us a video for further
evidence first.

: Why would the armrest shake?
: Please check whether the screws are tightened enough first, then check the shaking
of the armrest pad.

>0

: The backrest shakes.
: The backrest might not be installed tightly. It's recommended to reinstall it first.

: There is an abnormal odor when the chair is taken out of the box.
: Please leave the chair in a well-ventilated room for 2-3 days before use.

: There are scratches or cracks in the backrest or other parts.
: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

>0 PO PO

: There are missing parts in this order.

: In this case, please inform us which parts are missing along with your order number
and provide us with a photo of all the parts you currently have. Then, we will report
this to the factory and arrange the delivery or work with you to find a satisfactory
solution.

>0

Q: The chair makes me uncomfortable, but | cannot find where the problem is.

A: We are sorry to hear that you are having an unsatisfactory user experience. Please
kindly send us a photo or video of where the problem might lie. This way, we can
better locate the issue and offer you a solution.

About Delivery:

Q: What is the estimated delivery time?

A: Home delivery within the continental U.S. usually takes 3-8 days.

Q: The product has not been delivered.

A: We apologize for the inconvenience caused. Due to COVID-19, shipping may
experience delays. Please be patient, and we will keep track of it with you.

Q: The product fails to be dispatched.

A: Please contact us, and we will confirm your address again. Then we will report this to

the DPD.

Q: The shipping information has not been updated.
A: Due to a large quantity of orders, it might take some time before the information is
fully updated. Your patience is highly appreciated.

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

About Orders:

Q: Can | cancel my order?

A: For items that have not been delivered or items with delayed delivery, canceling the
order will be accepted. Inventory items are usually shipped within 24-48 hours after
an order is placed. Once the items are shipped, they cannot be canceled. *Orders of
customized or special items cannot be canceled.

Q: My order is lost during delivery.

A: Please contact the responsible logistics center and provide them with detailed
information for compensation. If you need any help concerning this, feel free to
contact us.

18



